
 
 

Interconnection of Hervey Bay to Maryborough 
Water Supply Schemes - Strategic Assessment of 
Service Requirements 

MIPP Early 
Stage 
Assessments 
 



 

 

Interconnection of 
Hervey Bay to 
Maryborough Water 
Supply Schemes - 
Strategic Assessment 
of Service 
Requirements MIPP Early Stage 

Assessments 

Prepared for: 
FRASER COAST REGIONAL COUNCIL 
Sponsored by DSDMIP 
77 Tavistock Street 
Hervey Bay, QLD 4655 
 
 
 
 
Prepared by: 
Kellogg Brown & Root Pty Ltd 
ABN 91 007 660 317 
Level 11, 199 Grey Street | South Brisbane 
Qld 4101 | Australia 
GPO Box 633 | Brisbane Qld 4001 | 
Australia 
 
 
10 October 2018 
 
BEG851-TD-WE-REP-0003 Rev. 0 
 

   





  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements 
[...]
 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 9 

the main water treatment plants at Burgowan and at Howard with water extracted from the Burrum No.1 
weir. 

In addition, the system includes two relatively small dams on the headwaters of Beelbi Creek, near the 
Burgowan Water Treatment Plant (WTP) known as Cassava 1 (2,187 ML) and Cassava 2 (426 ML). The 
Cassava dams are managed as a balancing storage for raw water from the Burrum River. 

Water from the Burrum River system supplies the Burgowan WTP while the Cassava Dams supplement 
supply to Burgowan WTP when required. Two raw water mains (DN600 and DN375) and a pump station, 
transfer water from the Burrum River to the Burgowan WTP and/or the Cassava Dams. 

The Howard WTP is also supplied from the Burrum River via a DN450 raw water main. The Howard WTP 
is currently a standby treatment plant and is only used when demand exceeds the capacity of the 
Burgowan WTP or if operational reasons require it. 

Most of the treated water from the Burgowan WTP and the Howard WTP is transferred to the Takura 
reservoirs, which includes Takura Reservoir No.1 (1 ML) and Takura Reservoir No.2 (9 ML). Uneven 
turnover of water in these reservoirs occurs because the reservoirs are constructed at different levels. As 
a result Takura No.1 is currently out of service because it has the highest detention time due to the 
uneven turnover and consequently has experienced water quality issues. 

From Takura, water gravitates to the 32 ML Urraween Reservoir and from there it is pumped up to the 
Ghost Hill Reservoirs. Hervey Bay City and River Heads are supplied from the Ghost Hill No.1 (4.5 ML) 
Reservoir. Ghost Hill No.2 Reservoir (6.7 ML) supplies the higher ridge area of Kawungan and the 
Nikenbah Ridge (Summit Ridge and Bayridge housing developments). 

Treated water from the Burgowan WTP and the Howard WTP also supply the townships of Howard, 
Torbanlea, Toogoom, Burrum Heads and Dundowran. An overview of the Hervey Bay treated water 
system in shown in Figure 2.7. 

 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 10 

Figure 2.7 Hervey Bay Treated Water Supply Infrastructure 

Maryborough Supply 

Maryborough’s existing raw water supply is sourced from Tinana Creek, a tributary of the Mary River, on 
which two storages have been constructed; Teddington and Talegalla Weirs. 

Teddington Weir is located approximately 16 km south of Maryborough. Teddington and Talegalla Weirs 
are owned and operated by WBW. There is no direct drainage method from Talegalla Weir to Teddington 
Weir, which historically has been achieved through a portable syphon system over the wall. Due to 
pressure from the irrigation community, there is reluctance to utilise this additional yield from Talegalla 
Weir. 

Raw water is extracted from Teddington Weir and is treated at the Teddington WTP located adjacent to 
the weir. The treated water is transferred from Teddington WTP via two DN525 transmission mains to 
Two Mile Reservoir (4.5 ML), where it is distributed via a DN600 to Boys Ave Reservoirs (10 ML and 
9 ML) and a DN525 to supply Tinana. 

While most of the customers are supplied through reticulation pipework, there are a number of customers 
along Teddington Rd that are connected directly to the transmission mains.  

Raw water for Maryborough can be supplemented through a diversion channel at Owanyilla, taking water 
from the Mary River Barrage and discharging at Tinana Creek.This diverted water is typically used to 
supply WBW irrigation customers, but can be used to supplement Maryborough urban supplies when 
required. There is currently no spare high priority allocation in the Mary River system. 

An overview of the Maryborough treated water system in shown in Figure 2.8. 

 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 11 

 

Figure 2.8  Maryborough Treated Water Supply Infrastructure 

Maryborough Raw Water Sources 

A summary of the capacities and current allocations of the Maryborough raw water sources are 
summarised in Table 2.3 below. 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 12 

Table 2.3  Raw Water Sources 

Criteria Primary Source Supplementary 
Source 

Teddington 
Weir 

Talegalla Weir 
(auxillary) 

Mary Barrage 

Minimum Volume 400 -  5,050 ML 

Full Supply Volume 3,710 ML 385 ML 12,000 ML 

High Priority Allocation 6,819 ML/a - 1,360 ML/a 

Medium Priority Allocation 3,426 ML/a - - 

Treatment Capacities 

Treatment Capacity at Burgowan WTP 

Burgowan WTP can produce a maximum of 41 ML/d treated water, and consists of the following two 
separate treatment processes: 

• Dynasand – capable of producing 11 ML/d 

• Ozone/BAC – capable of producing approximately 30 ML/d (following Actiflo upgrade in 2014). 

Treatment Capacity at Howard WTP 

The water treatment plant at Howard is considered a standby treatment plant and will only be used when 
major maintenance is being undertaken at the Burgowan WTP or if demand on the system exceeds the 
capacity of the Burgowan WTP. A treated water Hervey Bay to Maryborough interconnector could be 
utilised to transfer the additional capacity from Hervey Bay to supply the Maryborough region, should 
there be issues with treatment at Teddington WTP. If necessary the Howard WTP can be brought into 
service to increase the treatment capacity in Hervey Bay to support the transfer. The current plant 
capacity at Howard WTP is 18 ML/d. 

Teddington WTP Treatment Capacity 

Teddington Water Treatment Plant is a conventional treatment plant, consisting of two identical 18 ML/d 
process trains comprising aeration, flash mixing of coagulant, flocculation, clarification, filtration and 
chlorine disinfection. The process trains can either be run in isolation or parallel.   

The total nominal capacity of the plant is 36 ML/d based on 22 hour operation. There are, however, 
limitations on the treatment capacity, with the water quality deteriorating with increased production rates. 
Historically, treated water demand has only reached a maximum of approximately 22 ML/d prior to 2008, 
with issues identified with treatment quality at flows greater than 20 ML/d. In order to achieve 36 ML/d 
significant upgrades would be required. The MDMM is forecast to increase to 14.6 ML/d in 2066, refer 
Section 2.1.  

Raw water supply to the plant is pumped from the weir via one of two available pumping configurations, 
depending on the process stream being used. The raw water pump station was sized in 2015 to cater up 
to 20 ML/d. The design of the pump dry well is sized to accommodate larger pumps and pipework 
adjustments, to accommodate up to 40 ML/d (over a 22 hour operating day). The screens and suction 
pipework is designed for this ultimate case. 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 13 

2.2 BURGOWAN RAW WATER TREATMENT 

Burgowan WTP consists of the following two separate treatment processes, capable of producing a total 
of 41 ML/d treated water: 

• Dynasand - 11 ML/d 

• Ozone/BAC - 30 ML/d. 

2.2.1 Dynasand Filtration 

The preferred water source for the Dynasand Filtration Train at Burgowan WTP is Cassava, as it is 
typically lower in dissolved iron and manganese than the Burrum River, and is considered easier to treat. 
Soluble manganese can be removed through oxidation by dosing chlorine however this can lead to 
unacceptably high Trihalomethanes (THM) production rates. 

The capability of the filters is also affected by changes in raw water quality, especially colour. High raw 
water colours are prevalent in the Burrum River system, and require an increase in coagulant dosing, 
producing levels of floc that the backwash process can’t process. 

The Dynasand Filtration system can only reliably treat water from the Cassava dams. The capacity of the 
plant is therefore taken as the extraction limit for the Cassava Dam storages, estimated to be 1,000 ML/a. 
This can be supplemented by water from the Burrum River, when conditions are suitable (i.e. low in 
colour). 

The issues with the Dynasand Filtration system are attributed to a lack of polymer dosing. A pre-filtration 
liquid polymer dosing system was installed with the filter in 1993, but for undocumented reasons was not 
commissioned. It has since been used for spares for other systems. Works have been undertaken to 
facilitate the installation of a powder polymer dosing system, improving floc settlement and increasing 
filter throughput rates. 

2.2.2 Ozone/BAC 

The Ozone/BAC treatment train was commissioned in 2006, with a design capacity of 20 ML/d. During 
commissioning it was determined that the up-flow clarifiers required more frequent backwashing than 
originally anticipated during the design phase. The high raw water colours also resulted in reduced filter 
run times between backwashing, reducing the effective plant capacity to 15 ML/d. 

An Actiflo module was installed in 2014 to reduce solids loading in the clarifier, and increased the plant 
capacity to 30 ML/d.  

This treatment train can effectively treat a range of raw water characteristics from different sources, and 
remove a wide range of contaminants.  

2.3 TEDDINGTON RAW WATER TREATMENT 

FCRC have identified that there are water quality issues, in particular, the chlorination disinfection by-
products (DBP) that need to be addressed to allow the Teddington WTP to continue to produce high 
quality drinking water while minimising water quality risks. Issues with the raw water quality in both the 
Teddington Weir, and Mary River catchments have been identified. 

2.3.1 Teddington Weir Catchment Water Quality 

The raw water extracted from Teddington Weir originates from the state forest and has a history of having 
high colour / dissolved organics, often resulting in high THM’s in the treated water. The weir has also 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 14 

experienced issues with water weed (hyacinth), which proliferates, but is eventually washed away when 
the weir spills.  

The raw water contains high levels of natural organic matter (NOM, measured as total and dissolved 
organic carbon or TOC and DOC), as well as elevated levels of iron and manganese. The raw water TOC 
is typically 500-800% of the levels that would normally be encountered in other raw water along the East 
Coast of Australia (Hunter Water, 2011. Teddington WTP Upgrade – Planning Report 2739-001). 

The treatment plant currently provides effective removal for iron, manganese and turbidity; however, the 
principal water quality issue is the high levels of DBPs in the drinking water supply. Specifically, total THM 
levels in the distribution system frequently exceed the 250 μg/L limit set in the current Australian Drinking 
Water Guideline. Operational staff have optimised the enhanced coagulation process at the plant which is 
achieving the optimal THM precursor removal possible with the plant in its current form. However, the key 
issue is the very high levels of NOM in the raw water to start with. 

The Tinana Creek catchment is also vulnerable to occurrences of blue-green algae which can potentially 
be a public health issue or impart taste and odours and toxins to water. There have been sporadic 
occurrences of blue-green algal events in Teddington Weir. The current strategy adopted at the plant in 
terms of such events is to dose powdered activated carbon (PAC) when an event is identified. While PAC 
dosing has so far been generally successful, it does not provide a reliable and continuous treatment 
barrier to protect the consumers from these organic contaminants. There are some limitations with the 
existing PAC system. 

Due to the nature of the catchment, Cryptosporidium and Giardia, which are protozoan parasites, are also 
a potential raw water quality risk which needs to be considered in the development of any treatment 
process upgrade configuration for the Maryborough water supply. While the existing treatment process 
through coagulation, clarification and filtration should provide a significant barrier to such waterborne 
pathogens, there is a trend towards multiple barrier treatment to further reduce any potential risks. 
Chlorination, which is currently used at the plant, is not effective in inactivating Cryptosporidium. 

2.3.2 Mary River Water Quality 

Cyanobacteria (blue-green algae) and its attendant water quality and health problems are a significant 
consideration in the management of urban water supplies. There are concerns over potential threats to 
the town water supply from cyanobacterial blooms and their subsequent impacts on the water quality of 
Teddington Weir by potential transfers of algal laden waters from the Mary River. Minimisation of this 
threat is currently achieved through the constant monitoring of water quality during transfers from the 
Mary River (through the Owanyilla Channel) to Teddington Weir (Tinana Creek). 

The biodiversity of the Teddington Weir pool is expected to change with the introduction of Mary River 
water. Changes that can be expected are an increased level of algae in the weir pool due to increased 
levels of alkalinity and reduced levels of colour (WBWC, 2015, 2015 Fraser Coast Water Supply Strategy, 
Wide Bay Water Corporation, Urangan, QLD).  

2.3.3 Treatment Options Investigated 

Orica MIEX Trial 

A Magnetic Ion Exchange (MIEX) trial was conducted at Teddington WTP in 2004, with the objective of 
assessing the water quality following MIEX treatment and coagulation, and assessing the DOC removal 
compared with the existing coagulation process. Also assessed was the reduction in DBP formation as a 
result of the new process. The MIEX pre-treatment followed by significant reduced doses of alum 
coagulation produces an improved quality of water with: 

• THM formation potential reduced by a further 38% than current treatment 



  Interconnection of Hervey Bay to Maryborough Water Supply Schemes - Strategic Assessment of Service Requirements  

 BEG851-TD-WE-REP-0003 Rev. 0 | 10 October 2018 | Page 15 

• the process had the capable of producing water with colour <1 Pt-Co units 

• UV254 Absorbance reduction <0.1cm-1 

• DOC levels 40% below current amounts 

• a75% reduction in alum dose, reduced from 120mg/L on full scale to 30mg/L following the introduction 
of the MIEX process. 

As a result of this trial, it was recommended that further investigations be carried out into the cost 
effectiveness of implementing the MIEX process at Teddington WTP. 

Teddington WTP Planning Report 

A draft planning study (Teddington WTP Upgrade – Planning Report 2739-001, Hunter Water 2011), 
reviewed potential treatment options to address the water quality issues experienced at Teddington WTP.  

Based on the assessment of the treatment capability of the existing plant, and the significant water quality 
risks, the following conclusions were reached: 

• Water quality risks associated with the raw water sourced from the Tinana Creek catchment are 
significant. The NOM levels in the creek are extremely high and with elevated soluble manganese and 
occasional algal blooms it makes treatment of this raw water very challenging. Additional treatment 
processes will be required to address the water quality issues in Maryborough and to ensure the 
water supply meets both Australian Drinking Water Guidelines requirements and ongoing community 